



山东道恩高分子材料股份有限公司

Shandong Dawn Polymer Co.,Ltd

PP-BP2083

Properties	Test Method	Test Condition	Unit	Test Results
Physical				
Melt Index	GB/T3682-2000	230 ,2.16kg	g/10min	
Specific Gravity		23	g/cm ³	
Mechanical				
Thermal				
Heat Distortion Temp.		0.45MPa		